
II

1255.2 ~r;

87~I

1
1

‘1
1
1 IN

WATER PURIFICATION

T—

1
MODULE TUBE
FLOCCULATOR SETTLERS

1 ~-- —-- -- —- — — - --- -- - -- — 255.2—3803
-~ T ~

L

SIMPLE METHODS

Dr. J. N. Kardile

1 DUAL MEDIA
FILTER



1

1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1



i~L) j4-~ J,~j. ~

1 ~ ~J~7~J

1
1
1 INTERNATIONAL REFERENCE CENTRE

FOR COMMUNITY WATER SUPPLY AND

1 SANITATION

1
1
1

1
‘1

1
1

1
1
1

LIBRARY., INTERNATIONAL REFERENCE
CENTRE FOR COMMUNITY WATER SUPPLY
AND SANITATION (IRC)
F.0. Box 93190, 2509 AD The Hague

Tel. (070) 8149 11 ext. 141/142

~:~ ~ ~



_ — —~—~~ — —~— — fl — 1 — —~~ —



IN
WATER PURIFICATION

LIBRARY
INTERNATIONAL REFERENCE CENT~
FOR COMMLJNITY WATER SUPPLY AND
SANITATION (IRC)
[...]
very useful multipurpose structure. The inside dimensions of the
structure and alum solution tanks can be modified as per actual
requirements The ground floor can be utilised partly or completely
for store or office or laboratory as per actual needs. The cost of
such a structure may be Rs 1.50 lakhs. The type design will also
be useful for providing an elevated service reservoir when the
first and ground floor can be utilised as per actual needs,
provided the bed level of the tank is about 8 0 to 10 0 mabove
ground level The type design is specially recommended at the
sites, where simplified filtration plants are proposed to be

constructed. .

1
S
S
S



S
S
1-
1
1 6.

1
S
1

6.1 INTRODUCTION

5 Most of the municipal towns have already been civered with
drinking water supply schemes ~during the past one or two - t,’

I decades in India as well as in sorne other developing countries.These plants have already been provided with the conventional
water treatment plants Due to increase in the populations of

S the urban areas artd the increased demands of water uses for
domestic as well as for industrial purposes the demands for the
additi~nalwatei su~iplyare cQrning forward from many of these5 urban towns The concerned authorities are facing this problem
at many of these towns At these water works, the treatment

I plants are generally overloaded to cope up wfth the additionaldemands. However, there is a limit for such overloading of xheplants and at many water works the quality of the filtered water

I is seendeteriorated due to overloading of the existing plants.Due to various sbcial and industrial development activities in
the developing countries, t will be difficult to find the adequate

I financial resources to provide additional capacities of watertreatment plants for the growing demands of water supply in the t
urban areas However, wfth the new technological developments

S in the recent years in the field of water treatment it is now
possible to augment the existing conventional water treatment
plant capacities by 100 to 300per cent i~ashort period and also5 at considerably low cost as compared to the construction of

S

AUGMENTATION OF EXISTING
WATER TREATMENT PLANTS



98 Simple Methods in Water Purific~ation

of the filter bed area. Generally 6 mm dia perforations at 4 cm
centres and staggered in two rows at 90° angle provided at
bottom will serve the purpose.

(iv) One air outlet (12 mm dia) be provided at the beginning
of the manifold top. A 12 mm dia pipe from this air outlet be
taken above the top water level and provided with a gate valve
at top for removal of air at the beginning of backwashing of the

bed. This pipe can be fixed to the side wall. Air outlet
‘perforations of 3 mm dia are also provided at the top of the
laterals at 30 cm centres to remove the accumulated air.

5.9.3 Pipe Assembly

(i) All inlet and outlet piping may generally be not less than
200 mm dia.

(ii) Wash water inlet pipe should not be less than 200 mm
dia.

5.9.4 Washing of Filter Bed

(i) Only hard washing be ~adoptedfor giving effective backwash.

(ii) Minimum wash water tank capacity for washing a filter
bed for one wash is recommended as below. A minimum of 8 Om

— water pressure is recommended at the underdrain level. Wash
water tank capacit’~in litres = Area of bed in sq.m x 7500.

— (iii) Expansion of the filter media during the back wash may
be between 20% to 40% of the depth of the top coarse filter
media to make effective cleaning of bed. For rapid sand filter

-— bed the expansion of 10% to 20% will serve the purpose.
(iv) Back wash should be given with a slow start till the top

— coarse filter media is loosen and then washing may be given for
a minimum period of eight to ten minutes with 20% to 40%

expansion of media so as to remove all the accumulated sludge.
— (v) Filter washing be given either when the head loss is

reached to the allowable limit (of 2.0 metres) or when the
turbidity of the eifluent goes above the allowable limit, (1.0 JTU

-— to 2.5 JTU as prescribed by the authority).
(vi) 1f there is progressive increase in the initial head loss

reading after washing the bed, it shows ineffective washing of





Ii

t

— ~OOAA DIA MAIIIFOLD

._—12A0 DiA DITAPDiIIO
WITII BRAS5 VALVE

tFLAIIDE EDO DVITADI,. FOR SV

PLAN OF FILTER BED

FOR LATERAL
SCAL.E t 20

1 WIl DIA AiR OUTI.ET PERFORETIODSAT
TOP kr ORP 0/0 CFORALL LATERRI.5)

~ PYC FIRE LITERAL

TESTEDOR .111 ‘FRC~.SIIRE

FLOOR OF FILTER S~D.

WOU CDI,D DIA LATERAI.O ARE PRSPERADLL
TO 5OI.A DIA LATARALS IR IVA1LALLE

DETAILS OF
UNDER DRAINAGE SYSTEM FOR

SÎMPLIF!ED FILTERS

SCALE:ASGIVENI FIGURE: 5.1

SECTION OF LATERAL
30AI.E j.I0

TIIREAOEDCOUPI.ER

PIPE 50115S DIA

~—7AO -~

SECTION ATA-A
OVALE -~ClD1M

2~OO Dl

DETAILS OF PERFOR.&TIONS

—~I,I, DIA AIR OLITLIT
PERFORATIDI.I A’T’I’OP
Al’ 3

001.IW dc

(FOR AI.I. LATERALS)

Pl’OtW DIA PVC P1PEAT
20011V, C/C WIlD 6151’
DiA HOLA AT 6011015 Al

.4 CI’ Cfc 5TAGGERED

=0
= ______

=0’ ____

=0
______ = ______

=0

=0

=0
= ______

_____ =0
1=

=0
______ 1= ______
_____ =0

= ______

_____ =0

=0
= ______

_____ =0

=0
= ______

_____ =0

_____ =0
= _____

_____ =0 _____
= ______

=0 _____

=





1
1

Augmentation of Exis~ingWater Treatment Ptants 105

1
additional new facilities at such plants. Further the quality of

treated water after application of such new technology can also

be improved in addition to increase in the quantity of supply.I The purpose of this chapter is to discuss the new techniquesof augmentation of the existing conventional water treatmentplants and to give the details of the new techniques adopted at
Nasik Road Water Works in Maharashtra State.

6.2 NEW TECHNIQUES OF AUGMENTATION

The augmentation of the existing treatment processes includes
the expansion of both the pretreatment and filtration capacities

U of the plants. The existing conventional treatment plants havebeen designed by the various specialised firms in this field and
eventhough the basic design criteria are same, there are many

I changes in the design of clvii structures. Thus the modificationof the existing plants will require considerable ingenuity on the
part of designer for the expansion of some of the old conventional

1 treatment plants.
6.2.1 Augmentation of Pretreatment Works

1 The expansion of the pretreatment works by new techniques
will mainly include the instaallion of tube settiers or plate

I settlers in the existing settling tanks to increase the settlingcapacities. This will also include consideration for the expansion
of the mixing and flocculation arrangements and adequate

U sludge removal capacity as found necessary. The hydrauliccapacity of the in let and outiet pipes or channels has also to be

I considered along with the sizes of gates and valves6.2.2 Augmentation of the Filter Beds

I In the case of conventional rapid sand filter beds 1f theexisting beds are designed for effective back wash arrangements,
the existing beds can be converted without much difficulty into

I the high rate dual or multimedia filter beds, so as to increase the
plant capacity from 200 to 300 percent . 1f the existing filter
beds are not designed for effective back wash Ing with expansion

I in the filter media from 20% to 40% of the depth of the filter
media, it will be necessary to make a few structural changes in

1



1

106 Sirilpie Methods in Water Purification

-- 5

the existing filter beds and some times modifications in the
underdrainage system 1

The inlet and outlet pipe sizes may have to be increased to
get the desired output. It maynot be possible in some cases to
change the sizes of influent pipe or -channel which may
interrupt the plant operation and in such cases it may be
necessary to install separate pipe line outside the plant and to
connect t to the existing influent pipç or channel at several
locations near the major take off points. The backwash supply
and waste lines need not generally be altered since the back
wash rates are not significantly increased for conversion into
dual or multimedia filter beds In the case of filter rate
controllers it will be desirable to go for declining type rate’
controlling arrang~mentsby suitable modifications, when a
battery of filter beds is to be tackled In case of individual units,
modifications in flow rate controllers or provision of manually 5
controlled arrangements may have to be made.

6.2.3 Other Considerations

The -other important considerations are the expansion in the
raw and pure water pumping capacities, providing addition~Ior
ihcreased sizes of mains and increasing the dear water sump
capacity to cope up w]th the increased demand With all the
modifications as suggested above t may be possible to increase
the existing plant capacities by two to three times, without the
need for any major structural additions such as new clariflocculator
andfilterbeds . 1
6.3 AUGMENTATION OF NASIK ROAD WATER TREATMENT

PLANT 1
6.3.1 History

The old water treatment plant at Nasik Road was originally - 5
constructed in the year 1920, with a small capacity of 2.7 mld.
There were three mild steel circular tanks to give plain
sedimentation followed by three mild steel circular slow sand
filters. This plant was discarded as it was of small capacity and
further t was not possible to treat the turbid water from the

Darna river source effectively for want of proper chemical

1



Augmentation of Existing Water Treatment Plants 107

1
mixing and flocculation arrangements In order to meet the

increased demand a new conventional treatment plant of 8.18mld capacity was constructed in 1955. This plant includes one
clariflocculator and three -numbers of rapid sand filter beds Doe

to further increase in the demand of water supply, the MaharashtraWater Supply and Sewerage Board has executed a scheme for
augmentation of the present plant capadity from 8.18 mld to

26.36 mld. Newpumping machinery’and 500 mm dia additionalraw water pumping main have been provided to get the
increased demand. Distribution system has also been modified

to ~ive the increased supply.
6.3.2 Augmentation of the Treatment Plant

The outstanding feature of this augmentation scheme is theadoption of non-mechanical type of arrangements for mixing,

flocculation, clarification and filtration units. The layout planof the works is shown in Figure 6.1
The existing clariflocculator of 8.18 mid capacity is kept

S unchanged However, the three existing rapid sand filter beds
have been converted into dual media filter beds for increasing
their capacity threefold. There are three old mild steel settling‘ tanks of 12.50 m dia and 4.60 m height with plain bottorri in the
old treatment plant (1920) Eventhough these tanks were not in
use for a long time their general condition was satisfactory. In5 the new proposals for the conversion of the existing plant t was
originally decided to convert the central steel tank into mechanical

flocculator and two side st~eItanks into tube settling tanks, forincreasing the plant capacity to 18 18 mld During the first stagemodification work, it was decided to convert half the central

tank into a non-mechanical type flocculator and one steel tankinto a tube settling tank, for increasing the pretreatment
dapacity to 9 1 mld. The hydraulic design calculattons for

providing additional capacity of 18.2 mld are given in Table 6 1Detail~ofthe actual modifications of the first stage works are
given below

6.3.3 Augmentation of the Pretreatment Works
(i) Mixing Arrangements

A new chemical house with a wash water tank of 3,00,000 lit

S



108 Simple Methods in Water Purification

1
capacity was constructed during the modification of works In
place of mechanical mixing unit only flash mixing with a weir
arrangement is provided in the new chemical house itself. Three
alum solution tanks with compressed air mixing arrangements
are provided to prepare one~ercentsolution. Alum dose-is
given through two perforated A C. pipes, just downstream of the
weir, where the turbulence in th~water is maximum. At the
ground floor of the chemical house, alum storage and two office 1
rooms are provided. Thus this multipurpose chemical house has
been found to be a very useful structure

(ii) Non-r~echan,caIflocculator

The non-mechanical flocculator has been designed on the
principle of “providing increased opportunity for recontacts of
the flôc particles”. In place~of mechanical moving paddles
stationary perforated partitions are provided in this tank, and
the raw water after alum dosing is introduced to flow through
these perforated partitions In o~derto reduce the cost and to
simplify the modifications, perforated partitions are fabricated 5
with rigid PVC strips of 50 mm wide and 3 mm thick and fixed
with 80 mmgaps.- To create tiniform flow through the cross
section of the flocculation tank, perforated wails with 80
numbers of 8Omni~diapipe pie~esare provided at the inlet and
outlet sides of the ~tank The detention period for half the
portion of the flocculation tanks, for the inc~reasedflow of 9.1
mld is about 30 minutes as given in Table 6 1 At the bottom of
this tank square hoppers with 450 slopes are constructed to
drain out the sludge by hydrostatic pressure through 100 mm dia
outlet pipes and valves. Cement plaster is provided from the
inner surface and two coats of epoxy paint are applied for the
outer surface for increasing the life of the steel tanks

Raw water mixed with the alum dose is introduced at the
bottom of the first compartment of the flocculator. In the 5
remaining portion of the tank perforated PVC strip partitions are
provided at about one metre spacing for creating the effect of
tappered flocculation. At the end of the second compartment,
flocculated water,is taken through a 500 mm dia outlet pipe to
the central distribution chamber in the tube settling tank. Figure
6 2 shows the details of flocculator and tube settling tank



1’

Augmentation of Existing Water Treatment Plants 109

1
(iii) Tube Sett!ing Tank

5 The second steel tank is converted into a tube settling tank.
At the bottorn of this tank masonry hoppers with 450 slopes are

I constructed for ~ludge removal by hydrostatic pressure. Amasonry wall of 20 cm thickness is provided from the inside of
the tank wall for 1.5 m depth for supporting the tube modules

I and protection of the tank wall. Eight columris are provided tosupport four RSJ as continuous beams to support the tube
modules. A layer of tube settlers consisting of 50 mm x 50 mm

5 square size rigid PVC tubes and 60 cm in height, is provided forcovering the surface area of the tank. The modules of the PVC

I tubes were fabricated by fixing the tubes at 60° angle inopposite directions, and these modules were then installed ascontinuous beams on the RSJ supports. Flocculated water

I coming in the central RCC chamber is distributed through theperforated A.C. pipes of 200 mm dia and placed radially just
above the hopper level. Water after passing through the tube

I settling zone in the upward directioin is collected through theperforated A.C. pipes 200 mm dia placed radially, in the central
settled water collection chamber. The settled water is then

S taken through 500 mm dia pipe to the inlet channel of theexisting filter beds Surface loading on the open area of the tube
settlers is about 4200 lph/m2 while the detention period is about

I one hour. The tube settling tank further accelerates the flocculationprocess below the tube settling zone, and helps in the formation
and settlement of the heavy floc particles. The sludge settled in

the bottom hoppers is drained Out periodically by hydrostaticarrangements

5 6.3.4 Dual Media Filter Beds

I For increasing the filtration capacity the existing three numbersof conventional rapid sand filters constructed in 1955 have beenconverted into the dual media filter beds. Each filter bed has

I surface area of 4.20 sqm. The original designed rate of filtrationwas 3000 Iph/m2. Considering the total augmentation capacityof 26.36 mid the rate of filtration from these three filter beds